

MetalTest & Associates Ltd
172G Marua Rd, Mt Wellington, Auckland 1051
P +64 9 525 0332 M +64 21 394 542
E peter@metaltest.co.nz W www.metaltestnz.com



<< Email >>

24th September, 2016

XYZ Ltd

Po Box ABC

ATTENTION: To Whom It May Concern

PO No. ****

Job No. J12345

Subject: A sample of steel was submitted for chemical analysis to determine the grade to which it conforms to.

Chemical Analysis Result

Sample ID	C	Si	Mn	S	P	Ni	Cr	Mo	Cu	Al	B	Ti	Nb	Zr
40mm OD Bar	0.41	0.23	0.95	0.005	0.017	0.12	0.99	0.18	0.06	0.023	0.0007	<0.005	<0.005	<0.005

NB. All results above expressed as %^w/_w.

Comments

- Chemical analysis of sample submitted conforms to AISI 4140 grade steel or equivalent.
- Hardness of sample was determined to be 28HRC indicating the steel is in the quenched and tempered condition.

Yours faithfully

A handwritten signature in black ink, appearing to read 'Peter Wilcox', written in a cursive style.

Peter Wilcox B.Sc (Chem)

MetalTest & Associates Ltd